



RESEARCH & DEVELOPMENT CENTRE FOR BICYCLE & SEWING MACHINE

(UNDP-UNIDO Assisted Punjab Govt. Project)

B-38-39, PHASE-V, FOCAL POINT, LUDHIANA-141010. (INDIA)

Tel. : 2672096-97 Fax : 91-161-2672098 E-mail : bsmcrd@gmail.com Website : www.bsrindia.org

Labs & Testing Deptt.

TEST CERTIFICATE

TC8275190000004695F



Cert. No.: TC-8275/CC-2

Date : 24/12/2019

Name of Party : M/S SHREE AMBEY METAL INDS.LTD
LUDHIANA

Sample Receipt Date : 21/12/2019

Work Order No. : 19DE-211/19DEC-136

Date of Testing : 24/12/2019

Ref. Document :

IS:8811-1998

Lab Section : Spectro

Sample/Test Detail :

HEX BOLT M20X60

Element concentration in Percentage by weight(Ferrous)

SNo	C	S	P	Si	Mn	Ni	Cr	Mo	V	W	Co	Code
1	0.250	0.010	0.012	—	—	—	—	—	—	—	—	1



Remarks : IS:8811-1998(RA-2018)

%B=0.0016

CHEMICAL COMPOSITION CONFORM TO

IS:1367(P-3):2017, PROPERTY CLASS 8.8

REF: HSFG HEX BOLT M20X60

Pasreen
24/12/19

ANALYSED BY

AUTHORISED SIGNATORY

